



**Delta Rigging & Tools, Inc.**  
www.deltarigging.com

**Certificate of Proof Test**

Certificate No.: **20866965**

**Issue Date 6/3/15**

Equipment ID:

Issued To: **Safe-T-Stepper**

Pulled To: **SEE BELOW**

Description: **Customer's Stepper Break Tests  
Stepper # 1 broke @ 3,300 lbs.  
Stepper #2 broke @ 3,100 lbs.**

Comments:

**Record of Inspection and Re-Test**

V=Visual L=Load Test N=NDT

Date	Type	Inspector	Order No.

Date	Type	Inspector	Order No.

**CAUTION: Never exceed the rated capacities**

Wire Rope slings are fabricated, inspected, tested and certified according to, and rated capacities are based on the following (as applicable). Federal Specifications RR-W-410D, ASME B30.9, API 9A, 9B & 2D, The Wire Rope Technical Board's "Wire Rope User's Manual" and "Wire Rope Sling User's Manual", and the Occupational Safety and Health Administration's "Industrial Slings". As the use of this product is beyond the control of Delta Rigging & Tools, Inc., the purchaser and/or end user is solely responsible for the usability and suitability of this product.

  
Customer Service Representative

Delta Order No: HUR\_SO81555  
Printed On: 6/3/15 3:56 pm